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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10201 TYPE 3.1) 

ASEGlíRAMIENTO DE CALIDAD CERTIFICADO DE CIJLMPLIMIENTO 
WE CERTIFY THAT TIIE PRODUCT LISTED BELOW WAS DESIGNED, MANUFAC'IURED AND TESTED ACCORDING 1.0 OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LASr  EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABNO FUE DISENADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CAl.lDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS UE LOS SIGUIENTES 

ESTANDARES ULTIMA FDICION,) 

API 598 - V N V E  INSPECTION AND TESTING API 6D - PIPELINF VALVES -CATE. PLUG, BALL AND CHECK 
AP1599 -METAL PLIJG VALVES - FI.ANGED, TIHREADED AND WELDMG API 600 - STEEL CATE VALVES, FLANGED AND WELDING ENDS 
ANSl B16-10 - FACE ?'O FACE AND END T O  END DlMENSlONS OF VALVES ANSI 816-11 - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSI 816-34 - VALVES - FLANGED, THREADED AND WELDING ENDS M I  602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TCSTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AR031A08MAB830000M I 

(Codico) 
3" Fig. 5341 F UT WCB, API TRIM No.8 830000 Descri~tion 

Descripcian CAST S T E E L  SWING C H E C K  VALVE 150 CLASS 
(VALVUL:  R E T E N C I ~ N  TIPO COLUMPIO DE ACERO FIJNDIDO CLASE 150) 

VALVE WlTH LOW EMlSSlON CONTROL (50 PPM'S MiL..l(VALVIILA SUMINISTMDA CON CONTROL DE BAJAS 
EIILSIONES FUGITIVAS (50 PPWS MAX.) 1 

SHELL (cAsrol PRESSURE TEST 
(PRUEBAS DE PRESIONI 

HYDROSTATIC (PSI) 
( I I IDROSTIICAI 

PNEUMATIC 1PSI) 

SIDE (LADO)\ 

1 2 

L (XECMAI ICh)  

[ MECHANICAL TESTS 
MECAhrCAS) 

450 N A 315 N A  

N A  N A  
2 

TEKS YlELD ELG RED BHX 

KPSI KPSI % O% 

c w n  ~ s r  2 h ~  ~ K D  AVG 

76.56 47.13 25 55 165 

76.56 45.82 26 49 160 

95.56 73.51 29 43 233 

i C I O - 2  KEV';'' 

CHEMICAL COMPOSITION (%) COMPOSICION QUIMICA (%) 

CERTIFICADO POR: CERTlFlED BY : 
ASEGURAMIENTO DECALIDAD QliALITY ASSIIRASCE 

* 
ITEM HEAT No. MATERIAL 
(PARTE) (COLADA) (ASTM) 

BODY WH33634 XSI\.I A-2161WCB 
CUERPO 

COVER WH33571 ASTM A-2IÚIWCB 
TI,?* 

WEDCE WH820i9 ASTM .4-2!7/CAIS 
DISCO 

. 

C Mn P S Si Ni Cr Mo V Cu Cb 
0.200 0.903 0.028 0.013 0.396 0.044 0.034 0.006 0.037 0.001 

Nonnaliatid lo (Normalizado a) 930 Ternoir lo (Tcm~le a) 650 Enhado en airc. 
0.203 0.920 0.028 0.013 0.414 0.040 0.044 0.008 0.029 0.001 

Nonndizatcd to íNormaliz2do al 930 Teinoer lo (Temple a1 650 Eiifriado en airc. 
0.112 0.700 0.021 0.015 0.413 0.083 12.510 0.014 0.023 0.005 

Nonalizado a INomalizated lo) 915 Tcrnrile a (Teinocr to) 630 Coolcd in air  (Enhiudo en aiic ) 


